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TEST REPORT

Name of the Client 1 M/s Sharcstar Ventures,
34-35, Peelamedu Industrial Estate,
V.K.Road, Peelamedu,
Coimbatore - 641004

Reference :  Letter dated 05t February 2019
Type :  Raised Access Floor Panel Core Testing
Size of the Panel Core : 897mm x 597mm x 30mm

Concentrated / Point Load Test

Sample Deflection | Concentrated :
ng , Sample ID f ook Load { KN} Rgmarks
1 S1/6-4/20.420/24.01.19/WS 2.5 20.5
2 | S1/6-6/20.440/24.01.19/WS 2.5 16.7
3 32/6-4/20,240/24‘01-1?/WS 25 4 151 Tested as Per
4 S52/6-6/20.425/24.01.19/WS 2.5 153 IS 1237 - 2012
S S3/6-4/20.335/24.01.19/WS 2.5 | 13.8
6 S3/6-6/20.235/24.01.19/WS 2.5 18.2
7

S1/PLAIN/18.615/WOS 2.5
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